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LTE Band 66 / 20MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
Y Attt Amatom A (| 40 cpr _— _ oty Pttt
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -43.10 dBm -30.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.74213 MHz -42.,99 dBm -20.95 db
1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -43.92 dBm -30.92 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68863 GHz -44.14 dBm -31.14 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.93730 GHz -43,10 dBm -30,10 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07924 GHz -43,41 dBm -30.41 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99242 GHz -38.53 dBm -25.53 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.57842 GHz -38.65 dBm -25.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70579 GHz -40.32 dBm -27.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71879 GHz -40.09 dBm -27.09 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.52033 GHz -37.35 dBm -24,35 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77014 GHz -37.38 dBm -24,38 dB
m— m—
)i 2 )i [
L JL ) L JL J
Date: 5.SEP.2023 15:56:45 Date: 5.SEP 2023 15:48:14

Highest Channel / QPSK

Date: 5.SEP.2023 16:04:32

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm — " rv——— Marie,
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 888, 74913 MHz -43,06 dBm -30.06 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.68968 GHz -43.99 dBm -30.99 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.86715 GHz -43,27 dém -30.27 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.84493 GHz -38.86 dBm -25.86 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,70879 GHz -40.14 dBm -27.14 dB
13.000 GHz 18,000 GHz 1.000 MHz 16.54241 GHz -37.21 dBém -24.21 d&
v —
JL J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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Report No. : FG382311B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0003

40 Normal Voltage 0.0037

30 Normal Voltage 0.0001

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0023

0 Normal Voltage 0.0019
PASS

-10 Normal Voltage 0.0072

-20 Normal Voltage 0.0015

-30 Normal Voltage 0.0058

20 Maximum Voltage 0.0072

20 Normal Voltage 0.0000

20 Battery End Point 0.0072

Note:

1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage = 9 V..

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 71/ 20MHz

RB Size Full RB

16QAM

64QAM

Middle CH

4.35

Full RB
5.57

Limit: 13dB

Full RB Result

5.54

PASS

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
= e
~ L
o - o -
Bt
00 T 00 3
| )
) T
1E-L 1E-L :
i \
1E | 1E -
F 680.5 MHz Mean Pwr + 20.00 di F 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2109 cBm 2555 dbm +.47 dB 2.46 dB 4.09 dB 4.35 dB 4.46 OB Trace 1 | 20.06 cbm 25,51 dbm 5.83 dB 3.07 dB 4.99 dB 5.57 db 5.7 dB
L — S —
LLEERREEER ] iy e

Middle Channel / Full RB

NA

Spectrum k2
Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view
e
o
00 -
N
kS
j!
1E- -
| NA
" |
|
F 680.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 20,15 cbm 25,51 dbm 5.75 dB 2.99 dB 4.93 dB .54 0B 571 0B
—— —
[TTEREN

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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Report No. : FG382311B

26dB Bandwidth

Mode

LTE Band 71 : 26dB BW(MHz)

BW -

= S5MHz 10MHz 15MHz 20MHz

Mod. = - -

- QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH - - -

- 517 | 5.04 | 9.89 | 10.09 | 14.54 | 14.36 | 18.74 | 18.94

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum T Spectrum |
Ref Levi 0.00 dém  Offset 14,00 db & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.13 dBm| ™Il 15.00 dBm|
1 681.23900 MHz ) 681.08900 Mz
20 20
1A Fnde 26.00 dB 26.00 dB
04 AR AT g My ey 5.165000000 MHz 104 JAY SR N - 5.035000000 MHz
- / Q factor \ 131.9 - ] Q factor \ 135.3
| | |
0 dem: 4 0 dém: 1.
\I / \
Y
-10 dBm C -10 dBm
| N\ \
20 dBm £ Ll =N 20 dBm— et -
NV YA o AT NN
= Lol ey Eo-dém e
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 681.238 MHz 17.13 dBm ndB down 5.165 MHz ML 1 6B1.069 MHz 15.09 dBm ndB down 5,035 MHz
T1 1 677.913 MHz -8.93 dém ndé 26.00 dB T1 1 678.012 MHz -11.16 dém ndé 26.00 d8
T2 1 £83.077 MHz -9.03 dBm  factor 131.9 T2 1 £63.047 MHz -10.69 dém  factor 5
L I J L ). L JU J

Date: 6.SEP.2023 02.47.57

Cate: 6.5EP.2023 02.48:39

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.22 dBm| ™Il 17.54 dBm|
" M 679.8610 MHz ) 679.6410 MHz
20 20
e A A A e 26.00 dB ' ] . _ndp _ . 26.00 dB
o4 el i ~ i ¥ NS 9.890000000 MHZ, o Jl e thaliag weaamiin - Il e aN 10.090000000 MHz
- T Q factor 68.7 B Ji Q factor ‘.\ 67.4
{ /
0 dBm: —+ 5 0 dam ‘ .
¥ ¥ Ty ;
-10 dBm ] —~ -10 dem: — e
20 dBm - -1 = 20 dBm—+—— e
A [ - L~ N
<30 dBm -30 dém: =
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 679.851 MHz 17.22 dBm ndB down .65 MHz ML 679.641 MHz 17.54 dBm ndB down 10,09 MHz
T1 1 675.685 MHz -8.00 dém ndé 26.00 dB T1 1 675.345 MHz -8.46 dBm ndé 26.00 d8
T2 1 685.575 MHz -8.58 dBm  factor 6.7 T2 1 665,435 MHZ -8.42 dBm  factor 67.4
L L J L L J [

Date: 6. SEP.2023 03.09.02

Cate: 6.5EP.2023 03.09:45

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550
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SPORTON LAB.
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Report No. : FG382311B

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.27 dBm) ™M1[1] 17.21 dBm)
M 685.2950 MHz ,.- 686.6440 MHz
= i nds X 26.00 dB @ - ndB 26.00 dB
g Mmoo e nprgrnin] ™ 14.535000000 MHz| 0d R LN VA AT T Ana® TSV 14356000000 MHz
i Q factor l 47.1 /’ Q factor 47.8
od ‘, 0 di 1
T 5 i ‘Y
-tod T -10 o F
) / \
! \ p - [
20 d o Taawn 20 Y=
A A nn A
a0, o a0 B
40 df -40 d
50 df 50 d
60 d -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 685.295 MHz 17.27 dBm nd@ down 14,535 MH2 M1 6B6.644 MH2 17.21 dBm nd@ down 14,356 MHZ
T1 1 673.217 MHz -8.96 dBm nd8 26.00 dB T1 L £73.367 MHz -9.32 dBm nd8 26,00 d8
T2 1 687.753 MHz -8.68 dam qQ factor 47.1 T2 1 587,723 MHz -8.54 dam qQ factor 47.8
L I 4 - [S JL 4
Date: 6 SEP.2023 03:30.08 Date: 6 SEF 2023 03:30:50
Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.40 dBm) ™M1[1] 14.99 dBm)
689.1710 MHz 678.1620 MHz
= ndB "‘, 26.00 dB)| @ o ndB 26.00 dB|
w0 At st s VB A A | 18.741000000 MHz 0d - . TV R N 18.941000000 MHz
,f Q factor ‘! 36.8 ; Q factor | 35.8
o d | 0 di |
) ; , ! !
-10 df 7 T -10 Y \
{ L / \
i, { o
204 - 20 d e
PO ks Py N v
. p / Y/ e VY
e l A a0t p—
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 589.171 MHz 15.40 dam nd8 down 18.741 MHz ML L 67E.182 MHz 14,39 dam nd8 down 18,941 MHz
T1 1 671068 MHz -10.60 dBm nd8 26.00 dB T1 L 670,99 MHz -12.07 dam nd8 26,00 d8
T2 1 689.811 MHz -10.43 dBm Q factor 36.8 T2 1 6B89.931 MHz -11.71 d8m Q factor 35.8
L ] J V- \ JU J ) v
Date: 6 SEP.2023 035113 Date: 6 SEP 2023 03:51:56
Sporton International Inc. (ShenZhen) Page Number : A155 of A224
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s=amranas. FCC RF Test Report Report No. : FG382311B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)

BW - - 5MHz 10MHz 15MHz 20MHz

Mod. - - - - QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH - - - - 451 | 448 | 9.05 | 9.07 | 13.49 | 13.46 | 17.90 | 17.94

LTE Band 71

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.19 dBm| ™Il 15.00 dBm|
681.08900 MHz 680.74000 MHz
20 20 d8 +
R Dcc By . 4.505494505 MHz B v . 4.475524476 MHz
0 i A e . I S P v 2
x 7 ¥ - [ \
\ [ |
0 dém 4 t 0 dem. . -
/ \ / AN
-10 dBm - i -10 deém ~ -
/ \ / \
. o A
20 dem — i 20 dam o .
o — ,A Uk
A— [ - ol o
a0 d = o -3¢ deig™ .
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 681.089 MHz 16.13 dBm ML 1 BB0.74 MHz 15.00 dBm
T1 1 678.25225 MHz 10.88 dém Occ Bw 4.505494505 MHz T1 1 678.26224 MHzZ 10.61 dBm oce Bw 4. 475524476 MHZ
T2 1 682.75774 MHz 11.13 dBm T2 1 £62.73776 MHZ 9.23 dbm
L L J L L J [
Date: & SEP.2023 02.47.43 Date: 6 SEP. 2023 024826

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum T trum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.54 dBm| ™Il 16.20 dBm|
20 d M1 684.5160 MHz 20 d8 A 676.6440 MHz
T} e e 9.050948051 MHz, T _ _Occ By 9.070929071 MHz
1 A et A1 . et | [
10d 104d
f \ [ \
0 dBm + aY 0 dam: 1 b
/ \ ! i
10 dBm + - -10 dBm - -
A i / -
20 dBm———— = 20 dBm — =" ]
el P - Ve v -
30 a8 “30 dem A
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 17.54 dBm ML 676.644 MHz 16.28 dBm
T1 1 12.29 dém Occ Bw 9.050945051 MHz T1 1 675.9246 MHz 11.55 deém Occ Bw 9.070929071 MHz
T2 1 10.55 dBm T2 1 664.9955 MHz 10.18 dBm
( Il ) U T e [ ) ) )
Date: & SEP.2023 03.08.48 Date: 6 SEP.2023 03.09.31

Sporton International Inc. (ShenZhen) Page Number 1 A156 of A224
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LTE Band 71

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.13 dBm) ™M1[1] 15.66 dBm)
0 678.2520 MHz - " 685.5950 Mz
- 13.4865159487 MHz _ occBuw y 13.456543457 MHz
[ N SN Lt ; e e B T ) I
10 df f» 10 d If ALY il G AW L W g
od | 0d / |
T 7 1
/ | \
10 df - 10 o -
\ /
20 d A Lo 0 .y \ a
P T B L
A VLA, o 0
= ]
40 df -40 di
50 d -50 di
&nd 60 d
CF 680.5 MHz 1001 pts Span 90.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.252 MHz 16.13 dam ML 5BS 505 MHz 15.66 dBm
TL 1 573.7567 MHz 10.39 dBm Oce Bw 13.486513487 MHz T1 L £73.7867 MHz 10.04 dBm Oce Bw 13.456543457 MHz
T2 1 687.2433 MHz 11.83 d8m T2 1 587.2433 MHz 10.07 dam
L JL J L JL J

Date: 6 SEF.2023 03.29.54 Cate: 6.SEP 2023 03.30:36

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  37.8us @ VBW 1MHz  Mede Auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.50 dBm) ™M1[1]
- 673.9470 MHz - . 686
1 Occ B ) 17.902097902 MHz - o . 17.942057942 MHz
» BN A WA A AR d N fenadt porpenl L revin, |y nee
10 i f 10 i
od ! 0 d
i \
R { L w0d | |
i \ / \
204 = 20d < =
e el ML
o A .
SR <A =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 673.347 MHz 14,50 dam ML 5B6.734 MHZ 15.53 dam
T1 1 671.548 MHz 10.03 dBm Oce Bw 17.902087302 MHz T1 L 671.549 MHz 10.23 dBm Oce Bw 17.942057942 MHz
T2 1 689,451 MHz 10.63 dam T2 1 589.491 MHZ 10.34 dam
L I 4 - [S JL 4 -

Date: 6 SEF 2023 035059 Cate: 6.SEP 2023 03.61:42
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Conducted Band Edge

LTE Band 71/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Date: 8. SEP.2023 02:38.53

Date: 6.SEP.2023 02.49.47

ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P A\ 20 ghine ‘:l S
10 dém T 10 dBm |‘
o dd % 0 dBm JJ \
-10 d8m 1 -10 dBm 3
SPURIOUS_LINE_ABS \ J L
-20 dem J T -20 dBm y L
-30 dBm A -30 dem r-'l'r |8
¢ \
i )
40 derm. — gt q dem ﬁl
50 dBm - Wm o solg JIM ﬁlw /\
1 — N drero oo || R — —
-60 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emi;sinrll; | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,87278 MHz -26.70 d&m -13.70 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 21.91 dém -5.00 d&
662.900 MHz £63.000 MHz 50.000 kHz 562.98706 MHz -20.40 dBm -7.40 dB 508,000 MH= 695,100 MHz 50.000 kHz £98.00115 MHz -18.68 dBm -5.68 dB
£63.000 MHz 668,000 MHz 100.000 kHz 66331718 MHz 21.01 dBm -8.09 dB 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -27.49 dBm -14.49 dB
e ——
T
) L j ( e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 6 SEP 2023 02:42:20

Date: 6 SEP 2023 02:53:14

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm 10 dBm
At bt g Rl b b e R I A A Ao,
0ds ‘ dem
-10 dem 10 dem
SPURIOUS_LINE_ABS \
-20 dem j L20 dem ‘i
-30 dem -30 dem
st \-\‘.__
-40 dBm — -40 dBm S
__,f
-50 dem . ,
— S0 dem  —
-60 dem -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -26.57 dém -13.57 d& 693.000 MHz 698.000 MAz 100.000 kHz 595.20520 MHz 7.86 dBm -22.14 dB
562.900 MH2 | 663,000 MHz £0.000 kHz 062,59545 MHz ~24.56 dbm -11.56 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,01993 MHz -24.23 dBm -11.23 dB
563.000 MHz 558,000 MHz 100.000 kHz £66.12937 MHz 8.09 dBm -21.01 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -25.78 dBm -12.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 8.SEP.2023 02:40.02
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -26.64 d&m -13.64 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.63287 MHz 21.00 dBém -5.00 d&
662.900 MHz £63.000 MHz 50.000 kHz 562.99286 MHz -18.55 dBm -5.59 dB 698,000 MHz 695,100 MHz 50,000 kHz 508,00395 MHz -19.52 dBm -6.52 dB
£63.000 MHz 668.000 MHz 100.000 kHz 663.34216 MHz 21.41 dBm -8.59 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.19 dbm -15.19 dB
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -28.21 dém -15.21 d& 693.000 MHz 698.000 MHz 100.000 kHz 694.37113 MHz 7.05 dBm -22.95 dB
662.900 MHz 663,000 MHz 50.000 kHz 662,99486 MH2 -26.06 dBm -13.06 dB 598,000 MHz 598,100 MH2 50.000 kHz 608 00744 e 25 35 dBm “12.35 db
563.000 MHz £68.000 MHz 100.000 kHz 667.54795 MHz 7.22 dBm -22.78 d& £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -27.47 dBm -14.47 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -29.62 d&m -16.62 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 19.60 dBm -10.40 de
662.500 MHz £63.000 MHz 50.000 kHz £62,99585 MHz -21.45 dém -8.49 dB 508,000 MH= 695,100 MHz 50.000 kHz £98.00185 MHz -21.24 dBm -9.24 dB
£63.000 MHz £68,000 MHz 100,000 kHz £63,34216 MHz 19.69 dBm -10.31 dB 598,100 MHz 709,000 MHz 100.000 kHz £98. 10544 MHz -30.48 dBm -17.48 dB
e ——
T
i - i t Ve

Date: 6.8EP.2023 02:52.05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 6 SEP 2023 02:44:38

=] se um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10dBm
WWMGM 'Wﬂ-fﬁmw« Y g,
0ds - dem
-10 dem \ 10 dBm
SPURIOUS_LINE_ABS l I !
20 dem J Ul 20 dem \_
-30 dam -30 dem
-40 dem /,..- =t -40 dBm == |
50 dam = 50 dBm — o
g ~———
-60 dem -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,500 MHz 100,000 kHz 062,89456 MHz -30.25 dém -17.25 d& 693.000 MHz 698.000 MHz 100.000 kHz 593,43207 MHz 5.96 dBm -24.04 dB
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59585 MHz -27.31 dbm -14.31.d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00145 MHz -26.60 dBm -13.60 dB
Se3.000 Mz 558,000 MHz 100.000 kHz £65.35914 Mz 5.22 ddm -23.78 dB 6£98.100 MHz 709.000 MHz 100.000 kHz £98.10544 MHz -29.46 dBm -16.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8.SEP.2023 02:59:58
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,97502 MHz -46.72 dBm -33.72 d8 688.000 MHz 698.000 MHz 100.000 kHz 69742557 MHz 21.76 dBm -8.24 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,599351 MHz -28.21 dém -1s.21ds 698.000 MHz | 699.000 MHz 100,000 kHz 598,00050 MHz -26.76 dBm -13.76 dB
563.000 MHz 673.000 MHz 100.000 kHz 663.59441 MHz 21.02 dBm -8.08 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.07493 MHz -46.77 dbm -33.77 dB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz £62.000 MHz 100.000 kHz 66196503 MHz -32.18 dém -19.18 d £88.000 MHz 698.000 MAz 100.000 kHz 594.82817 MHz 4.90 dBm -25.10 db
562.000 MH2 | 663.000 MHz 160.000 khz 062,57552 MHz -27.03 dém -14.03 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,00150 MHz -26.36 dBm -13.36 dB
563.000 MHz 573.000 Mtz 100.000 kHz £70.99700 MHz 5.07 dBm -24.03 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,00500 MHz -32.18 dBm -19.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 8.SEP.2023 03:01.07
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 661,95504 MHz -47.27 dBm ~34.27 d8 688.000 MHz 698.000 MHz 100.000 kHz 69740559 MHz 21.32 dém -5.68 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.98352 MHz -26.60 dBm -13.60 dB 508,000 MH= 699.000 MHz 100.000 kHz £93,01848 MHz -27.78 dbm -14.78 dB
663.000 MHz 673,000 MHz 100.000 kHz 66361439 MHz 21.33 dBm -8.67 d& 699.000 MHz 709.000 MHz 100.000 kHz 593.06434 MHz -47.12 dBm -34.12 dB
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.000 MHz 100.000 kHz 66196503 MHz -33.87 dém -20.57 d& £88.000 MHz 698.000 MAz 100.000 kHz 590.78222 MHz 3.64 dBm -26.16 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,57852 MHz -28.68 dbm -15.68 d& 698.000 MHz  699.000 MHz 100,000 kHz 598,03746 MHz -29.19 dBm -16.19 dB
563.000 MHz £73.000 MHz 100.000 kHz £69.4585¢ MHz .26 dim -25.74 dB £99.000 MHz 705,000 MHz 100.000 kHz £99.02458 MHz -33.94 dBm -20.94 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 10MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -51.09 dém -38.00 d& 688.000 MHz 698.000 MHz 100.000 kHz 697.39560 MHZ 19.58 dBm -10.42 d&
562.000 MHz £63.000 MHz 100,000 kHz 062,94256 MHz -29.24 dm -16.24 8 698,000 MHz 699.000 MHz 100,000 kHz 598,00050 MHz -27.20 dBm -14.20 dB
563.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 19.78 dém ~10.22 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.04496 MHz -50.74 dbm -37.74 db
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,94505 MHz -36.85 dém -23.85 d& £88.000 MHz 698.000 MAz 100.000 kHz 592,50041 MHz 2.66 dBm -27.14 dB
562.000 MH2 | 663.000 MHz 160.000 khz 062,58751 MHz ~31.63 dbm -18.63 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,03946 MHz -29.01 dBm -16.91 dB
563.000 MHz £73.000 MHz 100.000 kHz £69.52047 MHz 3.27 dem -26.73 dB £99.000 MHz 705,000 MHz 100.000 kHz 69903457 MHz -38.38 dbm -25.38 db
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FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8.SEP.2023 03:21.04
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -51.27 d&m -38.27 dé 683.000 MHz 698.000 MHz 100.000 kHz 697.13836 MHz 21.65 dBm -8.35 dB
662.000 MHz £63.000 MHz 200.000 kHz 562.97153 MHz -23.06 dém -10.06 dB 508,000 MH= 699.000 MHz 200,000 kHz 698.00649 MHz -21.50 dBm ~3.50 dB
£63.000 MHz 678,000 MHz 100.000 kHz 663.86164 MHz 22.27 dBm -7.73 d& £99.000 MHz 709.000 MHz 100.000 kHz 70436963 MHz -50.28 dBm -37.28 dB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -34.30 dém -21.30 d& 683.000 MHz 698.000 MHz 100.000 kHz 691,53397 MHz .00 dBm -27.00 d&
562.000 MH2 | 663,000 MHz 200,000 kHz 062,54186 MHz -27.51 dbm -14.51 d8 698.000 MHz  699.000 MHz 200,000 kHz 598, 10240 MHz -25.04 dBm -12.94 dB
563.000 MHz 578000 Mtz 100.000 kHz 57408142 Mz 3.28 dBm -26.72 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,13487 MHz -32.60 dBm -19.60 dB
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709.000 MHz 1.000 GHz 100.000 kHz 876.56382 MHz -53.03 dem -40.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.92577 GHz -43.73 dbm -30.73 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,31692 GHz -41,00 dBm -28.00 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.88628 GHz -39.12 dBém -26.12 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
L -40 dBm
50 dbm -
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 608.96569 MHz -53.78 dBm -40.78 dB 30.000 MHz 652.000 MHz 100.000 kHz 335.25890 MHz -53.53 dBém -40.53 dB
709,000 MHz 1.000 GHz 100.000 kHz 933.20238 MHz =-53,12 dBm -40,12 dB 709,000 MHz 1,000 GHz 100.000 kHz 937.61515 MHz -53.02 dBm -40,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88275 GHz -43.79 dBm -30.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95476 GHz -43.75 dBm -30.75 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.10097 GHz -41.38 dBm -28.38 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.26593 GHz -41,22 dBm -28.22 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.87678 GHz -38.86 dBm -25.86 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.85379 GHz -38.95 dBm -25.95 dB
—_— —_—
\ I ) w ( Il ]
Date: 6.SEP.2023 03.28.07 Date: 6 SEP. 2023 03:29.25
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dém - e
-50 dBém
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 214.16960 MHz -53.61 dBm -40.61 dB
709.000 MHz 1.000 GHz 100.000 kHz 952,89010 MHz -53.19 dem -40.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -43.36 dBm -30.36 dB
3,000 GHz 5,000 GHz 1.000 MHz 4.32192 GHz -41,15 dBm -28.15 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.87578 GHz -39.03 dBém -26.03 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 71/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ sp o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
= . -40 dBm
-50 dBm
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 201.39566 MHz -53.65 dBm -40.65 dB 30.000 MHz 652.000 MHz 100.000 kHz 585.23583 MHz -53.79 dBém -40.79 dB
709,000 MHz 1.000 GHz 100.000 kHz 991.05324 MHz -52,98 dBm -39,98 dB 709,000 MHz 1,000 GHz 100.000 kHz 918.36386 MHz -53.13 dBm -40,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89075 GHz -43.67 dBm -30.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95026 GHz -43.68 dBm -30.68 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.29593 GHz -41.13 dBm -28.13 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.39140 GHz -40,91 dBm -27.91 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.71032 GHz -38.97 dBm -25.97 db 5.000 GHz 7,000 GHz 1.000 MHz 6.97126 GHz -38,97 dBm -25.97 de
_— _—
\ I ) w ( Il ]
Date: 6.SEP.2023 03:45.13 Date: 6 SEP. 2023 03:50.30
Highest Channel / QPSK
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm - v
50 dém |
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 652,000 MHz 100.000 kHz 357.07507 MHz -53.73 dém -40.73 dB
709.000 MHz 1.000 GHz 100.000 kHz 989,50150 MHz -52.99 dem -39.99 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95076 GHz -43.78 dBm -30.78 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,98625 GHz -41.34 dBm -28.34 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -39.00 dBém -26.00 d&
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saronas. FCC RF Test Report

Report No. : FG382311B

Frequency Stability

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0116

40 Normal Voltage 0.0144

30 Normal Voltage 0.0150

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0001

0 Normal Voltage 0.0032
PASS

-10 Normal Voltage 0.0057

-20 Normal Voltage 0.0187

-30 Normal Voltage 0.0119

20 Maximum Voltage 0.0088

20 Normal Voltage 0.0000

20 Battery End Point 0.0128

Note:

1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage = 9.0 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen)
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saronas. FCC RF Test Report

Report No. : FG382311B

LTE Band 66C

26dB Bandwidth

Mode ‘ LTE Band 66C : 26dB BW(MHz)
QPSK
BW SMHz+20MHz | 10MHz+15MHz | 10MHz+20MHz | 15MHz+10MHz | 15MHz+15MHz
Middle CH 25.33 25.52 30.21 25.62 30.99
BW 15MHz+20MHz | 20MHz+5MHz | 20MHz+10MHz | 20MHz+15MHz | 20MHz+20MHz
Middle CH 35.25 25.28 30.27 35.25 40.36
Mode LTE Band 66C : 26dB BW(MHz)
16QAM
BW SMHz+20MHz | 10MHz+15MHz | 10MHz+20MHz | 15MHz+10MHz | 15MHz+15MHz
Middle CH 25.13 25.48 30.27 25.57 30.93
BW 15MHz+20MHz | 20MHz+5MHz | 20MHz+10MHz | 20MHz+15MHz | 20MHz+20MHz
Middle CH 35.25 25.18 30.21 35.32 40.04
Sporton International Inc. (ShenZhen) Page Number : A175 of A224

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FG382311B

LTE Band 66C

QPSK

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 14.50 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.51 dBm)| MI[1] 17.59 dBm
L 1.7440860 GHz| 1.7440860 GHz
= ndB 26.00 dB @ 7. o nd, 26.00 dB
. e AT R W e 25.325000000 MHZ| o - b sty iy 25.524000000 MHz
Q factor \ 68.9) Q factor 68.3
od 0 d
} ¥
-10 df \ -10 d .1
b st gt [ A i bt o o
o S i
o TR
a0 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.755025 GHz 1001 pts Span 50.0 MHz CF 1.755025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.744086 GHz 18.51 dam nd8 down 25,325 MHz ML 1.744085 GHz 17.59 dam nd8 down 25,524 WHZ
T1 1 1,742338 GHz ~7.14 dBm nd8 26,00 dB T1 L 1742288 GHz ~7.74 dBm nd8 26,00 d8
T2 1 1.767662 GHz -8.41 dBm Q factor 68.9 T2 1 1.767812 GHz -9.67 dBm Q factor 68.3
(S I 4 - L JL 4 ‘
Date: 12.5EP.2023 11:03:08 Date: 11.SEP.2023 21.07.13
rum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 14.50 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.70 dBm)| MI[1] 16.85 dBm
- : o e - i d L
T . ¥ - S Al -
o4 Fa R e, 30.210000000 MHz, o e i it T T ", 25624000000 MHZ|
Q factor \ 57.9 i Q factor 68.9)
{ \ {
od 0 d
%
-10 df L -10 d
T e ]\‘,_‘ 1 LAt i Wbl
o T = o
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.75505 GHz 1001 pts Span 0.0 MHz CF 1.754975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.749476 GHz 16.70 dam nd8 down 30,21 MHz ML 1.765864 GHz 16.85 dam nd8 down 25,624 WHZ
T1 1 1,739885 GHz -68.41 dBm nd8 26.00 dB T1 L 1742238 GHz -8.39 dBm nd8 26,00 d8
T2 1 1770095 GHz -9.31 dam qQ factor 57.9 T2 1 1.767862 GHz -9.52 dam qQ factor 68.9
L L J L L J
Date: 11.SEF 2023 225341 Date: 11.SEP 2023 216348
Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 14.50 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 16.72 dBm
- ' e - : o L
- i i W Y coiiiig - Atk i 30.989000000 MHZ| 04 Fat Tonito ety 4 sl o difi, 35.245000000 MHz
i i Q factor \\ 56.9) 7 v Q factor K 49.5
od /[ | 0d - ; )
§ ¥ - ¥
-10 df ,I 1 -10 d W
o fw» ]
sl b b b I oy A Wbt i,
el ey e
= 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.755 GHz 1001 pts Span 0.0 MHz CF 1.754975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1764291 GHz 16.37 dam nd8 down 30,589 MHZ ML 1.743157 GHz 16.72 dBm nd8 down 35,245 WHZ
T1 1 1,739595 GHz -9.20 dBm nd8 26.00 dB T1 L 1737353 GHz ~7.46 dBm nd8 26,00 d8
T2 1 1770584 GHz -9.63 dam qQ factor 56.9 T2 1 1772597 GHz -8.74 dam qQ factor 49.5
L L J L L J
Date’ 12.SEP 2023 00 33:59 Date: 12.SEP 2023 080518
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